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1.1

Numunelerin Tanimi
Definition of the Samples

NEO MONOBLOCK

Numune Kabul Tarihi

Date of Receive

Numune Seri No

Setial No

Beyan Koruma Derecesi
Rated Degree of Frotection
Beyan Mekanik Darbe Kodu
Rated Mechanical Impact Code
Numune Boyutlar
Dirnensions of the Sample

Boya — Kaplama Ozellikleri
Paint — Coating Properties
Numune Agirhgi

Weight of the Sample

Mahfaza Montaj Sekli
Assembly Type of Enclosure
Cihaz — Malzeme Listesi
Device — Component List

Deney Sonuglar
Test Results

Vertical Type Empty Enclosure
(19-2080-R1-N1)
07.11.2019
Test Sample

IP 3 = ig Kisimlar: -
Internal Pait
IK : IK12

mm : 2000 + 100H x 800W x 600D

See Page 8
kg : -

LICivatali XKaynakh
Bolton Welded

See Page 8

Deney sonuglari, misteri tarafindan laboratuvara teslim edilen ve
! sadece deneyi yapilan numuneye aittir.

The test results only belong to the tested sample(s) delivered ta the Iaboratary hy

client.

Numune
Sample

Uygulanan Deney Sonug
Applied Test Resuilt

NEO MONOBLOCK

Mechanical Impact Test -

3.1

3.2

Gevre Sartlan
Environmental Conditions

Ortam Sicakhgi

Ambient Temperaiure

Ortam Nemi

Ambient Moisture

(26,5£3) °C

(40,3£3) %Rh

Deney Metodundan
Sapma, Ekleme ve

Gikarmalar
Deviations, Additions &
Cuthacks from the Test Method

Deneyler, standart deney metoduna gore uygulanmistir,
Tests were made according to the clauses of the relevant standards.

Sartnamelere Uygunluk
(Gerekli Hallerde)
Conformity to Specifications

(If Necessary)

Dagitim Bilgileri

Distrubition Information

TEKPAN TEKNIK ELEKTRIK KUMANDA PANO SAN. ve TURIZM TIC. A.S.

Aciklama

Explanation
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8 Olgiim Belirsizligi : Detaylar asagidaki tabloda verilmistir.

Uncertainty of Measurement ' The details are mentioned table below.

Beyan edilen genigletilmis dlgUm belirsizligi, standart belirsizligin k=2 olarak alinan genigletme katsayisi ile ¢arpimi sonucunda bulunan
degerdir ve % 95 oraminda giivenilirlik saglamaktadir.

The reported expanded uncertainty of measurement is stated as the standard uncertainty of measurement muftiplied by the coverage factor k=2
which for a normal distribution corresponds lo a coverage probabilify of approximately 95 %.

Deney bilgisi Cihaz kodu | Olgiilen deger Olgiim belirsizligi
Test details Device code Measured value Measurement unceriainty
Environmental Conditions - Temperature , % 4,62 °C
Environmental Conditions - Humidity LEake weaFaged + % 6,85 Rh
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Dig Mekanik Darbelere Kargi Elektrikli Donamimin Mahfazasi
lle Saglanan Koruma Dereceleri
v Degreas of Protection Provided by Enclosures for Elektrical Equipment Against External

Mechanical impacts

Test Laboratuvarlan

9. Deney Uygulamalari:
Test Applications

9.1 Mekanik Darbe Deneyi

Mechanical Impact Tests

Deney Tarihi : 15.11.2019
Test Date

Numune No . 19-2081-R1-N1
Sample No )

Bevyan IK Kodu : IK12

Rated IK Code

Darbe Enerjisi 504

Impact Energy

Agiklama
Explanation

The test was carried out with a hammer having a mass of 10 kg as specified in TS EN 60068-2-75 Figure A.G and
brought to a height of 0.5 m for impact energy. 5 strokes of 50 joules were applied lo the front and side surfaces of
the test sample with the doors closed.

At the end of the test, TS EN 62262 was taken as reference;
The enclosure has maintained its degree of protection,

No deformation was observed of the enclosure,
Enclosure and parts was maintain its characteristics intact.
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